SPORTON LAB.

e %FCC RADIO TEST REPORT

Report No. : FG401530C

FR1 n12 / 15MHz / DFT-s-OFDM / Pl/2 BPSK / Full RB

Lowest Band Edge

Highest Band Edge

o Su()Oan- Oftset .50 d6 Mode Sweep saL RefLevel 30,00 dim  OMset 6,50 dB Made Auto FFT saL
R Count 100/100
1 Spurious Emissions s Emis 1 AvgPwr
Limit Chec¥ R | -
Line _SPURJOUS. i
20
10 10 dBm
0 A - et prmn
| 1
|
- }
| |
| Ll
] ] |
30 ! " 30 dBm il
» e ’.; : - “ir‘v" e, gty e et noa M
N o o S,
A
0 60 B
550.0 MHz 3003 ps 24 MHz/ 714.0 Mz | | | 7010wk 003 pis 2.4 Wi/ 775.0 Wik
2 Result Summa 2 Result Summa
690000 MHz 698,900 MHz 100,000 ktz 698.85999 MHz -35.32 dBm -22.32 dB 701000 M 716 000 M 100.000 kH 714.35914 MH 3.10 dBy ~26.90 di
698.900 Mtz 699,000 MHz 30,000 kitz 698.968 68 MHz -35.66. dBm -22.66 db 716,000 Mz 716,100 Witz 30000 ke 71601008 Mz 4321 dbm 3021 dB
699,000 MHz 714.000 MHz 100,000 kHz 702.58891 MHz 2.92 dBm -21.08 dB 716.100 MHz 725.000 MHz 100.000 kHz 717.12692 MHz -37.20 dBm -24.20 dB
02:21:46 AM  11/06/2024 02:24:35 MM 11/06/2024
FR1 n12 / 15MHz / DFT-s-OFDM / QPSK / Full RB
Lowest Band Edge Highest Band Edge
[ | -

Ref Level 30.00 dBm Offset 6.80 d8.

Mode Sweep

saL Ref Level 3000 dBm  Offset 6,80 dB Made Auto FFT

Count 100/100

02:20:58 AM  11/06/2024

02:25:24 AM 11/06/2024

Count 100/100
1 Spurious Emissions 1
SPURIOUS LINE: ABS_00:
INE_ABS_0Q2 SPURIOUS_LINE_ABS_od2 Phss
20 20
10 10 dBm
0 prea SERPEEL s SNPNEWRENYEE RIS B B e e e T
| | |
0 1 1
SPURIOUS_LINE | ABS,_ 0 | [
-20dBm - | bo a ‘
| 1 |
30 4 I'l 30 dBnr &
40 4 ity I\
T oy —
T e et niai A i W fany
Y
-60 60 dBrm-
690.0 MHz. 3003 pes A4 MHz/ 714.0 MHz 701.0 MHz 3003 pts .4 MHz/ 725.0 MHz
2 Result Summal 2 Result Summa:
690,000 MH: 698,900 M¥iz 100,000 kb 698.895 55 MHz ~36.92 dBm -23.92dB 701.000 Mz 716,000 Mz 100.000 kHz 708.000 06 MHz 267 dBm
698.900 Mz 698,000 MHz 30,000 kHz 698.994 56 MHz -38.70 dBm -25.70 dB 16000 Mie e 100 M 0000 ks FIEEIRME ]
695,000 Mz 714,000 MHz 100,000 kiz 708.463 04 MHz 256 dBm -27.44 dB 16 100 M e 000 e e 24 7e M e aam

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG401530C

FR1 n12 / 15MHz / DFT-s-OFDM / 16QAM / Full RB

Lowest Band Edge Highest Band Edge

Ref Level 3000 dBm  Offset 6,80 d8 Mode Sweep

s RefLevel 30,00 dim  OMset 6,50 dB Mode Auto FFT

saL
Count 100/100 Count 100/100
1 Spurious Emissions 1 s Emis: 1 AvgPur
Limit Chee¥ P} 3
Line _SPURJOUS. 2
0
10 10 dBm
o f w A 2 e D BT e e L e e el e e
| { |
|
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| |
;| { f [
30 | a 130 dBo [
A \ \
a0 ﬂ‘__’_} s T
o i N m
L o ]IWW R e LTy P
“‘.__/
&0 60 dBr
590.0 MHz 3003 pts 2.4 MHz/ T14.00Hz | | [F01.0 MHz 003 pis PRI S T
2 Result Summa

2 Result Summa;

02:20:08 AM  11/06/2024

690,000 Mz 698.900 Mtz 100,000 kitz 698.895 55 MHz -35.87 dBm -22.8] dB 701000 MHz 716,000 MKz 100,000 kHz 701.636 86 MHz .40 dBm 28.60dB
698.900 Mtz 699,000 MHz 30,000 kitz 698.97677 MHz -37.65dBm -24.65 db 716,000 Mz 716100 MHz 30.000 kHz 716.07388 MHz 47.70 dBm 3470 dB
699,000 MHz 714.000 MHz 100,000 kHz 700.221 28 MHz 1.59 dBm -28.41 dB 716.100 MHz 725.000 MHz 100.000 kHz 71754481 MHz 4237 dBm -29.37dB

02:29:48 AM  11/06/2024

FR1 n12 / 15MHz / DFT-s-OFDM / 64QAM / Full RB

Lowest Band Edge Highest Band Edge

Ref Level 30.00 dBm Offset 6.80 d8. Mode Sweep

saL Ref Level 3000 dBm  Offset 6,80 dB Made Auto FFT

seL
Count 100/100 Count 100/100
yiiciia Ebtass
SPURIOUS _UINE: ABS_00;
Line _SPURJGUS_LINE_ABS 02 SPURJOUS_LINE_A8S_0q2
20 20
10 10 dBm
a 5 - s N W — L E e B S
| | | |
10 ! | '
SPURIOUS_LINE | ABS,_ 0 | !
-20 dBm T 2o de
i / \
! L |
30 v 30 dBm
A Y
40 —A -
s . R
P et A e s
~
W
&0 60 dBrm- T +
§90.0 MHz. 3003 prs. A MHz/ 718.0 Mz || [701.0 MHz 3003 ps 4 Wbz — N
2 Result Summal

2 Result Summa;

02:19:21 AM  11/06/2024

£90.000 MHz 698.900 MHz 100,000 kHz 638.877 77 MHz -36.01 dBm -23.01 dB 701.000 Mz 716.000 Mz 100.000 kiz 704.34915 MHz 0.62 dBm -29.38dB
698,900 MHz 699.000 MHz 30,000 kHz 698.986 76 MHz -36.80 dBm -23.80 dB 716,000 MHz 716,100 MHz 30.000 kHz 71605759 MHz -47.78 dBm -34.78.dB
699,000 MHz 714,000 MHz 100000 kiz 709.062 44 MHz 0.85 dBm -29.14dB 1 100 M1t 2 000 M1t 100,000 ks 71617557 MHz 43,20 dBm 302048

02:30:38 AM 11/06/2024

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG401530C

FR1 n12 / 15MHz / DFT-s-OFDM / 256QAM / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 6,80 d8

Mode Sweep saL RefLevel 30.00dBm  Offset 6,509B Made Auto FFT seL
Count 100/100 Count 100/100
1 Spurious Emissions s Emis: 1 AvgPur
Limit Chee¥ P} 3
Line _SPURJOUS. 2
0
10 10 dBm
o - 0 dBm— - —
. il o o sy / vy .
| / |
[ |
| !
Il \
30 T /30 dBrm 3
! |
0 7 Y .
A \ \
o fur = N \ .
- - — i T
BRIy Lo g u M\"\
0 60 dBr S
590.0 MHz 3003 pts 2.4 MHz/ T14.00Hz | | [F01.0 MHz 003 pis PRI TETWG

2 Result Summay

2 Result Summa;

690.000 MH: 698.900 Mz 100,000 ki 698,886 66 MHz 38.78 dBm 2578 0B 701000 MHz 716000 Mz 100.000 k2 704.184 32 MHz -1.31 dBm 3131 dB
98,900 Witz 698,000 Witz 30,000 kit 638.99216 Mz ~40.44 dBm .4 dB 716000 Mtz 716,100 Mtz 30.000 kiz 716.06119 MHz -53.78 dBm 4078 dB
695,000 Mz 714000 MHz 100.000 kiz 700.296 20 MHz 114 dBm 3114 dB e 00 i T o e Jre T 1z 2318 dbm foTea
oty [ 0 — [rtescessi T
02:18:30 AM  11/06/2024 02:31:55 AN 11/06/2024
Ref Level 3000 dBm  Offset .80 dB Mode Sweep oL RefLevel 30.00d8m  Offset 6,80 dB Mode Auto FFT 6L
Count 100/100 Count 100/100
1 Spurious Emissions 1
SPURIOUS_LINE ‘-'\FS 00.
Line _sPURloUS_Lne_Ass_oa SPURJOUS-LINE_A8s o2 ohes
20 20
10 10 dBm
0 Ry b T = VLY e e——F — S ——
| \
10
SPURIOUS._LINE | ABS. |
-20 dBm
' l
30 ri .
N
a0 = LJV.
e
R el A A A
s S,
N
]
-60 60 dBrm-
690.0 MHz. 3003 pes A4 MHz/ 714.0 MHz 701.0 MHz 3003 pts 4 MHz/ 725.0 MHz

2 Result Summar

690.000 MHz 608.900 MHz
698,900 MHz 699,000 MHz
695.000 MHz 714,000 MHz

100,000 kHz
30,000 kiz
100,000 kHz

698.886 66 MHz -34.71 dBm
698.996 95 MHz -34.93 dBm
699.831 67 MHz -0.01 dBm

-21.71 dB
-21.93 dB
-30.01 dB

02:22:39 AM  11/06/2024

2 Result Summa;

701.000 Mz 716.000 Mz 100.000 kHz 702.760 74 MHz -0.48 dBm -30.48 dB

716.000 MHz 716.100 MHz 30.000 kHz 716.054 60 MHz -39.59 dBm -26.69 dB

T16.100 Mz 725.000 MHz 100.000 kHz 716.104 45 MHz -35.13 dBm -22.13d8
Ready m =

02:23:36 AM 11/06/2024

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG401530C

Conducted Spurious Emission

FR1 n12 / 5MHz / DFT-S OFDM / QPSK / 1RB1

Lowest Channel

Middle Channel

Ref Level 30.00dBm  Offset 650 B

Mode Auto Sweep 6L
Count 100/100

Line _SPUR|OUS,
20 dBor

LINE_ABS_0G2

Ref Level 30.00dBm  Offset 55048

Made Auto Sweep 6L

Count 100/100

0

0.dBa

10

SPURIOUS_UINE | ABS_002

-20

SPURIOUS_UINE | ABS_002

30 -30
40 dBm I 40 dBm |
50 1 50 1
| - b o] - — el eren]
60 L 60
o e —— -
30.0 MHz 45005 pts. 897.0 MHa/ 9.0 GHz 30.0 MHz 45005 pts. 897.0 MHz/ 9.0 GHz
2 Result Summan 2 Result Summan
30,000 MHz 690.000 MHz 100.000 kHz 653.504.43 MHz -64.59 dBm -51.59d 30,000 MHz 690.000 MHz 100.000 kHz 659.53203 MHz -64.51 dBm -51.51 dB
725,000 MHz 1000 GHz 100.000 kHz 732.40689 MHz -52.31 dBm -39.31d8 725.000 Mz 1.000 GHz 100.000 kHz 739.28103 Mz -53.22 dBm 20.22 dB
1.000 GHz 3.000 GHz 1.000 MHz 139910 GHz -37.25 dBm -24.25 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41110 GHz -37.07 dBm -24.07 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.47225 GHz -52.23 dBm -39.23 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.49825 GHz -52.20 dBm -39.20 di
7.000 GHz 9.000 GHa 1.000 MHz 7.45609 GHz -52.83 dBm -39.83 dB 7.000 GHe 91000 GHz 1.000 Mz 7.49042 GHz -52.79 dBm -39.79 dB

02:05:57 MM 11/06/2024

02:07:05 A 11/06/2024

Highest Channel

Ref Level 30.00dBm  Offset 650 B

Mode Auto Sweep

SPUR|OU'S_LINE_ABS_0d2

Line
20 dBor

0

0.dBa

10

SPURIOUS_UINE | ABS_002

-20

-30
40 dBm
-50
— - e b i
60 L
30.0 MHz 45005 pts. 897.0 MHz/ 8.0 GHz.
2 Result Summan
30.000 MHz 690.000 MHz 100.000 kHz 665.471 64 MHz -64.84 dBm -51.84 dB
725000 MHz 1.000 GHe 100.000 kHz T42.477 50 MHz -53.02 dBm -40.02 dB8
1.000 GHz 3,000 GHz 1.000 MHz 1.42310 GHz -37.10 dBm -24.10d8
3.000 GHz 7.000 GHz 1.000 MHz 6.50305 GHz -52.02 dBm -39.02dB
7.000 GHz 9.000 GH 1.000 MHz 7.48509 GHz -52.83 dBm -39.83 dB

02:04:45 A 11/06/2024

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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seanron 05 FCC RADIO TEST REPORT Report No. : FG401530C
Frequency Stability
Test Conditions FR1 n12 (PI/2 BPSK) / Middle Channel Limit
Temperature Voltage BW 15MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0031
40 Normal Voltage 0.0017
30 Normal Voltage 0.0002
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0005
0 Normal Voltage 0.0022
PASS
-10 Normal Voltage 0.0001
-20 Normal Voltage 0.0034
-30 Normal Voltage 0.0010
20 Maximum Voltage 0.0012
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0024
Note:

1. Normal Voltage = 3.3 V. ; Minimum Voltage = 3.135 V. ; Maximum Voltage = 4.4 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.

TEL: 886-3-327-0868 Page Number 1 An3-24 of 24
FAX: 886-3-327-0855



saaFCC RADIO TEST REPORT

Report No. : FG401530C

FR1 n13
<SISO Mode>
Peak-to-Average Ratio
Mode FR1 n13/10MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 3.96 4.72 5.66 5.98 PASS
Mode FR1 n13 /20MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.56 PASS
Page Number : An13-1 of 19

TEL: 886-3-327-0868
FAX: 886-3-327-0855



seanron cas. FCC RADIO TEST REPORT

Report No. : FG401530C

FR1 n13 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

Ref Level 30,00 dBm  Offset 700dE * AnBW 10 MHz Ref Level 3000 aBm  Offset 70006 = AnBW 10 MHz
- A 3008 MessTime 13ms st 3008 Meos Time 13 ms
1 CCDF CDF
T - =S,
1E-
. ®
1E 3
i
IE04 "‘ 108 :
1 i
S i
I
i 1
|
N I
[T Mean Pur + 20,00 d || [GFTEZOMFE Hhean Pur = 20,00 d8
2 Result Summ Samples: 130000 2 Result Surnm Samples: 130000
- 23.41 dBm 28.04 dBm 4.63 dB 2.04 4B 34248 3.96 dB 434 = 22.91 dBm 2812 dBm 5.21 dB 240 dB 4.06 dB 472 dB 5.04 dB
[ mn Y i Mo m s 1
12:33:56 AM  11/07/2024 12:34:15 MM 11/07/2024
Ref Level 30,00 dBm  Offset 700dE * AnBW 10 MHz Ref Level 3000 aBm  Offset 70006 = AnBW 10 MHz
- A 3008 Meas Time 13 ms. - Att 30 a8 Meas Time 13 ms.
1 CCDF 15a View 1 CCDF 15a View
1 -
®
1E
)
1EO4: . 1E04: T
T ;
i i
i !
| |
-t { 3
I Y
[T Mean Pur + 20,00 d || [GFTEZOMFE Hhean Pur = 20,00 d8
2 Result Summ Samples: 130000 2 Result Surnm Samples: 130000
- 21.81 dBm. 2819 dBm 638 dB 2.90 dB 490 dB 5,66 dB 612 4B = 2136 dBm 27.86 dBm 6.50 dB 256 dB. 5.04 B 5.98 dB 544 d8
Mo i - 5 M mm L
12:34:35 AM 11/07/2024 12:34:55 MM 11/07/2024
Reflevel 000dBm Ofiset 70045 = ANBW 10 MHz
- A 3008 MessTime 13ms
i
1EO4: -
i
|
|CF 782.0 MHz_

Mean Pwr + 20,00 dB
2 Result Summs Samples: 130000
- 19.29 dBm 27.01 dBm 7.71d8 254 d8 522 4B 65698

12:35:17 MM 11/07/202%

73648

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG401530C

26dB Bandwidth

Mode FR1 n13 : 26dB BW(MHz) / DFT-S OFDM
BW SMHz 10MHz
Mod. Pl/2 BPSK Pl/2 BPSK
Middle CH 5.15 9.82
Mode FR1 n13 : 26dB BW(MHz) / CP OFDM
BW 5MHz 10MHz
Mod. QPSK 16QAM QPSK 16QAM
Middle CH 5.38 5.22 10.28 10.22
Mod. 64QAM 256QAM 64QAM 256QAM
Middle CH 5.25 5.28 10.21 10.26

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: An13-3 of 19




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG401530C

FR1 n13 / 5MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

Ref Level 30,00 B Offset 7.0008 & REW 100 kHz
3008 SWT 101 ms ® VBW 300kHz  Mode Auto Sweep

- an

515200 MKy

b
TN

/ i

£

(GFTEZOMAz 70001 pis 0 Mz

12:33:07 MM 11/07/202%

FR1 n13 / 5MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

Ref Level 30,00 B Offset 7.0008 & REW 100 kHz

Ref Level 30,00 B Offset 7.0008 & REW 100 kHz

[— ]

12:32:38 MM 11/07/202%

Span 40.0 MHz

12:31:16 MM 11/07/2028

- At 3008 SWT 101 ms = VBW 300kHz  Mode Auto Sweep - At 3005 SWT 101 ms ® VBW 300kHz Mode Auto Sweep
0L 181 e s
730000 Mot 5800 et
20 dBow DI} 0.21 ¢8| | 20 dBwr } 0.06 ¢
538000 S sa2000 i
“ T s, © Phlnentony
I
' |
o i [ L o i I
10 dBi ‘ 10 B f. i
" i3 b s H 11484 ¥ Ky
H P \ | I‘
/ { |
/ ! \
‘*T" r ke ] wld JW Ill
}ﬂ' Ty o,
i . i "
i Mu ! N'\"m
rEl ey v TTRPET YT e e e 4 ™ R4k " RPN 4 o n "
|CF 782 0 MHz_ 10001 pts. 0 MHz/ |CF 782 0 MHz_ 10001 pts. 0 MHz/ Span 40.0 MHz

64QAM

256QAM

Ref Level 30,00 B Offset 7.0008 & REW 100 kHz
3008 SWT 101 ms ® VBW 300kHz  Mode Auto Sweep

- an

Ref Level 30,00 B Offset 7.0008 & REW 100 kHz
- an 3008 SWT 101 ms ® VBW 300Ktz Mode Auto Sweep

024 a8}

12:30:48 MM 11/07/2028

20 dBn 2 20 dBn Dayi}
T s 28800 s
" Py W«I 0 4110479 o = T,
| v |
|
0 dien I |L 0 dier | 1
42155910 ! §
\ ] i
! | |
' A
, s "
/ f M
FET o e YR Wy e ] | W ! R Y T u T
|CF 782.0 MHz. 10001 pts 0 MHz/ Span 40.0 MHz | | [CF 782.0 MHz 10001 pts .0 MH2/ Span 40.0 MHz
" i Y " mmn Y

12:29:26 MM 11/07/202%

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG401530C

FR1 n13 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

Ref Level 30,00 B Offset 70008 = REW 200 kHz
- an 3008 SWT 101 ms ® VBW 1tz Mode Auto Sweep

oo m
} 117 a8}
982500 MK

wll

b o o o

|CF 782.0 MHz. 10001 pts 0 MHz/ Span 50.0 MHz
" o o T
12:37:45 0 1/07/2028
RefLevel 3000 dBin Ofset 7004 = RIW 200 ke Rt Leve 3000 dBin Offt 7.5 = RBW 205
- At 008 SWT 100 ms = VBW MHz  Mode Auto Sweep - At 008 SWT 100 ms = VBW MHz  Mode Auto Sweep.
500 dbn M) 1173 e
20 dBm | 11308 | | 20 dBrn D2y} 243 a8
2% o 10.28000 MHz| - a 10.225.00 MHz|
10 . " dua 10 -v\
# i At prwerap B
/ | I |
2 b ! ! 2 b
10 dom e ; 10dm -
‘ " / e
I‘ I'\ ",f ‘v}\_“\
f
/ {
L M.. " ' ’
R i A b | om o b
|CF 782 0 MHz_ 10001 pts. 0 MHz/ iz | | |CF 782.0 MHz 10001 pts. 0 MHz/

Span

12:18:15 MM 11/07/2028

12:19:38 MM 11/07/202%

Span 50.0 MHz

64QAM

256QAM

Ref Level 30,00 B Offset 70008 = REW 200 kHz

Ref Level 30,00 B Offset 70008 = REW 200 kHz

- A 3008 SWT 101ms = VBW 1Kz Mode Auto Sweep - A 3000 SWT 100 ms = VBW 1 MHz  Mode Auto Sweep
" P o W 111,086 délm .
1 i ANAR A
/ | I |‘
2 b ! | 2 b | |
i
10 dom o 10 dom
J |
i
/ AW | b
N f e
_— JAJ M"u‘ _ )f
AN it | Wikl il
|CF 782.0 MHz. 10001 pts 0 MHz/ |CF 782.0 MHz. 10001 pts .0 MH2/

Span 50.0 WAz

12:20:05 MM 11/07/202%

e NEEEER

Span 50.0 WAz

12:21:29 MM 11/07/202%

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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seanron cas. FCC RADIO TEST REPORT Report No. : FG401530C

Occupied Bandwidth

Mode FR1 n13 : 99%0BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz
Mod. Pl/2 BPSK Pl/2 BPSK
Middle CH 4.50 8.95
Mode FR1 n13 : 99%0BW (MHz) / CP OFDM
BW 5MHz 10MHz
Mod. QPSK 16QAM QPSK 16QAM
Middle CH 4.53 4.53 9.34 9.32
Mod. 64QAM 256QAM 64QAM 256QAM
Middle CH 4.54 4.52 9.28 9.33

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: An13-6 of 19




SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG401530C

FR1 n13 / 5MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

e - s =

Ref Level 30,00 B Offset 7.0008 & REW 100 kHz
SWT 1,01 ms ® VBW 300kt Mode Auto Sweep

0
20
0
o
)
4 (R

(GF 7820 MHz 1001 prs 0 MHz/ Span 10.0 MHz
2 Marker Table

M 1 780.871 MHz 18.02 dBm Oce B 4.500627 463 MHz

m 1 779.731 56 MHz 12,52 dim Oce Bw Centroid 781,881 74 768 MHz

i 1 784230 19 MHz 1213 dim Oce B Freq Offset 18125 033 261 kHz

12:33:34 MM 11/07/2024

FR1 n13 / 5MHz / CP OFDM / Middle Channel / Full RB

QPSK 16QAM

e - s B v - B

Ref Level 30,00 B Offset 7.0008 & REW 100 kHz

Ref Level 30,00 B Offset 7.0008 & REW 100 kHz

= an 5005 SWT 101 ms ® VBW 300kt Mode Auto Sweep - an 3060 SWT 101 ms ® VEW 30ktiz_Mode Auto Sweep
3 I
i 531 dbm
71,8000 Wz 78014200 Wz
2 - 2
0 = et - = ~ 0 = AAES -
o - o -
-
(LT ot pte Gz Span 10.0 Wiz || (G 7820 Mz 0T s ) Span 100 M
2 Markes Toble 2 Markes Toble
M 1 781.8 MHz 1418 dBm Oce fw 453477771 MHz M 1 780.142 MHz 1531 dBm Oce B 4.532 589956 MHz
m 1 779731 22 iz 850 dim Occ s Centroid 781,956 608 315 MHz m 1 779.72068 Mz 860 dilm Oce B Gentroid 781,986 976 715 MHz
n 1 84,266 Wtz 658 dgm Occ B Freq Offset 1391 085053 ke n 1 78425327 MHz 836 din Occ B Freq Oftset 13,00 285396 kite
woos . EEEE 5 0T R

12:32:11 MM 11/07/2024 12:31:43 MM 11/07/2024

64QAM 256QAM

e - s B v - B

Ref Level 30,00 B Offset 7.0008 & REW 100 kHz Ref Level 30,00 B Offset 7.0008 & REW 100 kHz
SWT 101 ms ® VBW 300kt Mode Auto Sweep = an 3008 SWT .01 ms ® VBW 300kHz  Mode Auto Sweep
h iad Bandwidth

0.52 dBim|
76364800 MHz 76213000 MHz

e
[RCETITS 001 prx [T Span 10.0 Wiz || |G 782.0 Wk 001 prs ] Span 10.0 Wiz
2 Marker Table 2 Marker Table
W 1 783,648 MHz 14.58 dBm Oce 4.580190549 MHz W 1 T82.13 MHz 1052 dBm Qcc B 4526676432 MHz
m 1 779,708 77 MHz 5.7 dim Occ s Centroid 781978 865 871 Mz m 1 77971614 Miz 468 dilm Oce B Gentroidd 781,979 477 389 Mz
n 1 781248 96 MHz 770 dim Occ B Freq Offset 21134128616 kHe n 1 7812428 MHz 425 diim Occ B Fre Offset 20502611238 kHe
. T oo NENNE

12:30:20 MM 11/07/2024 12:29:51 MM 11/07/2024

TEL: 886-3-327-0868 Page Number : An13-7 of 19
FAX: 886-3-327-0855



seanron cas. FCC RADIO TEST REPORT

Report No. : FG401530C

FR1 n13 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

ultiView Spactrum
Ref Level 30,00 B Offset 7.0008 = REW 200 kHz
SWT 101 ms ® VBW 1wtz

Mode Auto Sweep

it
0 .
. P Ny
0 - &
/ \
B \
RN
P
[REETT 001 prs ST Span 20.0 Nz
2 Marker Table
Wi i 779.562 Mz 18.52 dBm [ 8955011509 MHz
n 1 717323 4 Wiz 1248 dim Occ i Centroid 71800530155 Mz
n 1 786278 4 MHz 1263 dBm Oce Bw Freq Offset 199.069 845 036 kHz

12:17:18 MM 11/07/2024

[

FR1 n13 / 10MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

tiVie Spactrum

Ref Level 30,00 B Offset 7.0008 = REW 200 kHz

B o - i

Ref Level 30,00 B Offset 7.0008 = REW 200 kHz

= 3035 SWT .01 ms ® VBW 1 Mz _Mode Auto Sweep e 3005 SWT 1.01ms = VBW 1wz Mode Auto sweep
h I
i
n
. - e e 0 o — - - -
N
o o +
/ /
{ !
[
Ay it
(7820 bz 001 e 0 Mz Span 20.0 MHz | | [CF 782.0 ke 001 pes 0 Wb/ Span 20.0 MHz
2 Misrker Table 2 Misrker Table
mi 1 778.843 MHz 1413 dBm Occ Bw 9: 846 MHz M 1 781.58 MHz 15.13 dBm Oce B 9321769112 MHz
n 1 7772993 Wbz 852 dim Oce B Centroid 781,570 289 546 MHz n 1 777317 Mz 5,13 dim Occ B Gentroid 781,577 836,089 MHz
n 1 786,641 3 Wiz 1032 dion Oce b Freq Offset 29710453634 khz n 1 7866387 Wiz 10.35 diim Occ Biw Freq Offser

12:19:42 MM 11/07/2024

12:19:11 MM 11/07/2024

-22.163 911093 kHz

64QAM

256QAM

ultiView Spactrum
Ref Level 30,00 B Offset 7.0008 = REW 200 kHz
1ms & VBW 1 Mtz

Mode Auto Sweep

tiVie Spactrum

Ref Level 30,00 B Offset 7.0008 = REW 200 kHz
- an

P 3000 SWT 101 ms © VBW 1 Mz Mode Auto Sweep
h 1 iad Bandwidth
i
791,461 0 M
n n
0 e — —= = e 10 s e !
o - + o
i
F,

(7820 bz 001 e 0 Mz Span 20.0 MHz | | [CF 782.0 ke 001 pes 0 Wb/ Span 20.0 MHz
2 Misrker Table 2 Misrker Table

mi 1 781.461 MHz 1461 dBm Oce B 9.280355015 MHz mi 1 781.081 MHz 11.50 dBm Qce Bu 9337478942 MHz

n 1 TTT3404 b 961 dim Oce B Centroid 781,980 550 289 MHz n 1 TI3191 Mk 551 dim Occ B Gentroid 781987 811 346 MHz

n 1 786,620 7 978 dbm Oce B Freq Offset 19,449 71089 kHz n 1 786656 6 Mz 680 b Occ B Freq Offset 12,188 654 457 kHe

12:20:32 MM 11/07/2024

[

12:21:02 MM 11/07/2024

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: An13-8 of 19



SPORTON LAB.

e %FCC RADIO TEST REPORT

Report No. : FG401530C

Conducted Band Edge

FR1 n13 / 5MHz / DFT-S OFDM / Pl/2 BPSK

Lowest Band Edge / 1RB0

Highest Band Edge / 1RBmax

ultiView sp
Ref Level 3000 dBm  Offset 7,00 d8

1 Spurious Emi

Mode Sweep

SGL

Count 100/100
14

RefLevel 30.00dBm  Offset 7,00 4B

Mode Sweep

6L

Count 100/100
1 AvgPyr

05:25:45 AM  11/08/2024

Limit Ch Phss
Line _SPURJOUS_LINE_ABS_0g2 PSS
20 T
Il
10 1
o \
I
10 dbir j 10 di
H
5US_UNE ABS 002 T SPUKIBUS INE_ A
I | i
40 dBm T \‘1| { t
Ly . i
ofid e e AT [u. 4
. | mr \
J - J ‘
WE——
763.0 MHz 7007 pts. 3 MHz/ 8D6.0 MHz | | | 763.0 MHz 7007 pts 3 MHz/ B06.0 MHz
2 Result Ssummar 2 Result Summa
763.000 MHz 775.000 MHz 6.250 kHz 767.56144 MHz -65.17 dBm -30.17 dB 763.000 MHz 775,000 MHz £.250 kHz 769.947 05 MHz -65.29 dBm -30.29 dB
775,000 MHz 775.900 MHz 100,000 kfiz 775.80874 MHz -45.04 dBm -32.04 dB 775,000 MHz 775,900 MHz 100.000 kHz 775.401 45 MHz -53.01 dBm .01 d
775.900 MHz 776.000 MHz 30000 kitz 775.98207 MHz -51.71 dBm -38.71 dB 775.900 MHz 776000 MHz 30,000 kHe 77597837 MHz -58.24 dBm -45.24 dB
776,000 MHz 788.000 MHz 100.000 kHz .30070 MHz .72 dBm 928 776.000 MHz 788.000 MHz 100.000 kHz 786.61538 MHz 20.75 dBm 92548
788,000 MHz 788.100 MHz 30.000 kHz 788.09755 MHz -58.58 dBm -45.58 dB 788 000 MHz 788.100 MHz 30,000 kHz 788. Hz -50.25 dBm -37.25d8
788.100 MHz 793,000 MHz 100,000 ktfz 791.68566 MHz -53.14 dBm -40.14 dB 788.100 MHz 793.000 MHz 100.000 kHz 788.450 00 MHz -34.47 dBm -31.47d8
793,000 MHz 80 000 MHz 6.250 khz 795.50000 MHz -65.24 dBm -3024 dB 293000 M 806,000 Mt 6.250 kit 803.811 69 MHz 6083 dBm 2983 dB
4 o X eacy [ 5
05:26:34 AM 11/08/2024 09:36:47 AN 11/08/2024
— | =
ot Lot o 0 i et o Mode Sweep saL RefLevel 30.00dBm  Offset 70048 Mode Sweep seL
Count 100/100 Count 100/100
1 Spurious Emisians L
Limit Chee¥ Phss
Line _SPURJOUS_UINE_ABS_0G2 Phss
20
10 10
PR e ey
. [ |
\ ‘ # |
10 dBer I\ o ‘ L
20 20 dBnv } l
J - ) |
) SPUKIGUS_UNE_A 7 \
e i o
it P
Vo] " f/ f
763.0 MHz 7007 pts. 3 MHz/ 8D6.0 MHz | | [ 763.0 MHz 7007 pis 3 MHz/ 806.0 MHz
2 Result Ssummar 2 Result Summa
763.000 MHz 775.000 MHz 6.250 kHz 774.99401 MHz -61.33 dBm 763.000 MHz 775,000 MHz 6250 kHz 766.07493 MHz
775,000 Mtz 775.900 MHz 100,000 kitz 775.88920 MHz -35.77 dBm 775,000 Miz 775.900 MHz 100,000 kHz 775.84291 MHz
775.900 MHz 776.000 MHz 30,000 kHz 775.97068 MHz -80.13 dBm 775.900 MHz 776.000 MHz 30.000 kHz 775.98457 MHz
776,000 MHz 788,000 MHz 700,000 kiz 7781 2 A28 dBm 776,000 Mz 788,000 Miiz 100,000 itz 783.24675 MHz
788.000 MHz 788,100 MHz 30,000 kHz 788.053 20 MHz -51.83 dBm 788.000 MHz 788.100 MHz 30.000 kHz 092 36 MHz
788.100 Mtz 793,000 MHz 100,000 kiz 788.68007 MHz -43.57 dBm 788100 MHz 793,000 MHz 100.000 ke 789.00804 MHz
791,000 MHz 806,000 MHz 6250 kHz WIIST T RHE Ll 793,000 Mz 806,000 Mtz 6.250 kiz 801.14935 MHz

09:35:87 AM 11/08/2024

TEL: 886-3-327-0868

FAX:

886-3-327-0855

Page Number

: An13-9 of 19



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG401530C

FR1 n13 / 5MHz / DFT-S OFDM / QPSK

Lowest Band Edge / 1RB0

Highest Band Edge / 1RBmax

Ref Level 3000 dBm  Offset 7,00 d8 Mode Sweep

SGL

Count 100/100

RefLevel 30.00dBm  Offset 7,00 4B

Mode Sweep

6L

Count 100/100

1 Spurious Emissions

20 T 20 dBn
SABUS UNE ABS 002 T A | SRUaUS TNE A
5 1 1
0 dBm ,‘
i
- ISP Ipsw UL
w0 [ M
o ‘ b ] |
763.0 MHz 7007 pts: 3 MHz/ 806.0 MHz | | | 763.0 MHz 7007 pts. .3 MHz/ 806.0 MH2
2 Result Ssummar 2 Result Summa
763.000 MHz 775.000 MHz 6.250 kHz 767.34565 MHz -65.21 dBm 21 d 763.000 MHz 775.000 MHz 6.250 kHz 77149351 MHz -65.11 dBm -30.11 dB
775,000 MHz 775,900 MHz 100000 ki 775.82043 MHz -44.76 dBm 31.76 dB 775,000 MHz 775,900 MHz 100.000 kHz 77532053 MHz 5313 dBm -40.13 dB
775.900 MHz 776000 MHz 30000 kitz 775.95659 MHz -51.09 dBm -38.09dB 775.900 MHz 776000 MHz 30,000 kHe 77598316 MHz -58.40 dBm -45.40 dB
776,000 MHz 788.000 MHz 100.000 kHz 32468 MHz .02 dBm -9.98 776.000 MHz 788.000 MHz 100.000 kHz 786.68731 MHz 19.69 dBm -1031d8
788,000 MHz 788.100 MHz 30.000 kHz 788.06578 MHz -58.25 dBm -45.25 dB 788 000 MHz 788.100 MHz 30,000 kHz 788.04510 MHz -48.88 dBm -35.88 di
788,100 MHz 793,000 MHz 100,000 kHz 789.82552 MHz -53.12 dBm -40.12 dB 788.100 MHz 793.000 MHz 100.000 kHz 788.10245 MHz -44.27 dBm -31.27d8
793,000 MHz 80 000 MHz 6.250 khz 796.11039 MHz .29 df -3029 dB 293000 M 806,000 Mt 6350 ks 79852557 MHz 65.18 dBm 301848
i eacy [ 0
08:27:23 AM 11/08/2024 09:37:35 AN 11/08/2024
v 5 m I
Ref Level 30,00 dBm  Offset 7.00 dB Mede Sweep S5GL Ref Level 30.00 dBm  Offset 7.00 dB Mode Sweep SGL
Count 100/100 Count 100/100

1 AvgPurr

i Chec
Line _SPURJOUS_LINE_ABS_0g2 Ppss
20
10 0 Y "
P e et [l xnm‘
| |
o 1 |
10 10 dir I
o ( T } [
20 u 20 dBr
, / X i /
i b | SPURIGUS_UNE A / L
f e I N
o Ny | T
[ W
T a -"bwv-‘
60 dBir B
o S N— -
763.0MHz B 7007 prs. 3 MHz/ 806.0 MH:z || [763.0 mnz 7007 pis 3 MHz/ 806.0 MHz
2 Result Summar 2 Result Summa:
763.000 MHz 775.000 MHz 6.250 kHz 774.94605 MHz -62.42 dBm -27.42 dB 763.000 MHz 775,000 MHz 6250 kHz 769.107 89 MHz
775,000 Mz 775.900 Mz 100,000 kttz 5.886 06 MHz -38.80 dBm 25.80 dB 775,000 Mz 775.900 MHz 100.000 kHz 775.89955 MHz
775.900 MHz 776.000 MHz 30,000 kHz 775.92443 MHz -43.75 dBm -30.75 dB 775.900 MHz 776.000 MHz 30.000 kHz 77598277 MHz
776.000 MHz 788.000 MHz 100.000 kHz 779.91409 MHz 7.53 dBm 2247 776,000 MHz 788,000 MHz 100.000 kHz 783.05495 MHz
788.000 MHz 788,100 MHz 30,000 kHz 788.045 30 MHz -47.41 dBm -34.41 dB 788,000 MHz 788,100 MHz 30,000 kHz 782.03222 MHz
788,100 Mz 793,000 MHz 100,000 ke 788.17098 MHz -41.23 dBm -28.23 dB 788.100 MHz 793.000 MHz 100.000 kHz 788.543 01 MHz
753,000 MHz 806,000 MHz 6250 kHz BILE7752 WHE B5.5 dBT L 751,000 Mtz 806,000 Mtz 6.250 ki 79355195 MHz
T i
08:28:12 AM  11/08/2024 09:38:24 AM  11/08/2024

TEL:
FAX:

886-3-327-0868
886-3-327-0855

Page Number : An13-10 of 19



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG401530C

FR1 n13 / 5MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / 1RB0

Highest Band Edge / 1RBmax

Ref Level 3000 dBm  Offset 7,00 d8 Mode Sweep

SGL
Count 100/100

RefLevel 30.00dBm  Offset 7,00 4B

Mode Sweep

6L

Count 100/100

20 dBor

5US_LINE_ABS 002 | T

SPURIGUS_UNE_ AB:

] Il
40 9B . . [‘ 4 ;
'
- S WL |“
rl [ TET TS r " PRSP PR e P H
60 dB ‘ Br rr "‘
763.0 MHz 7007 pts: 3 MHz/ 806.0 MHz | | | 763.0 MHz 7007 pts. .3 MHz/ 806.0 MH2
2 Result Ssummar 2 Result Summa
763.000 MHz 775.000 MHz 6.250 kHz 765.85914 MHz -65.32 dBm 763.000 MHz 775.000 MHz 6.250 kHz 77215285 MHz -65.11 dBm -30.11 dB
775,000 MHz 775,900 MHz 100000 ki 775.87438 MHz -46.58 dBm 775,000 MHz 775,900 MHz 100.000 kHz 775.767 38 MHz 52,81 dBm -39.81 dB
775.900 MHz 776000 MHz 30000 kitz 775.93540 MHz -53.35 dBm 775.900 MHz 776000 MHz 30,000 kHe 77597777 MHz -58.33 dBm -25.33 dB
776,000 MHz 788.000 MHz 100.000 kHz 77731268 MHz 19.09 dBm 776.000 MHz 788.000 MHz 100.000 kHz 786.63936 MHz 19.02 dBm -10.98 dB
788000 MHz 768100 MHz 30,000 ki 788.00858 MHz -58.32 dBm 788.000 MHz 788.100 MHz 30,000 kHz 788.08237 MHz -51.13 dBm 3813 di
788,100 MHz 793,000 MHz 100,000 kHz 78945839 MHz -52.81 dBm 788.100 MHz 793.000 MHz 100.000 kHz 788.25009 MH: -45.47 dBm -32.47d8
793,000 MHz 80 000 MHz 6.250 khz 801.30519 MHz 26 dl 293000 M 806,000 Miiz 6.250 kHz 803.811 69 MHz 65.00 dBm 30,09 dB
09:29:49 AM  11/08/2024 09:40:01 AM  11/08/2024

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30,00 dBm  Offset 7.00 4B Mode Sweep

6L

Count 100/100

Ref Level 30.00dBm  Offset 7,00 dB

1 Spurious Emissions

Made Sweep

s6L

Count 100/100
1 AvgPurr

i Chec
Line _SPURJOUS_UINE_ABS_0G2 Phss
20
10 10
RPN R .
o [f | !
1 |
| | |
10 dBr 10 dir
o ] | J 1
a0 | | 20 dB + v
| ) !/ I
N SPUKIGUS_UNE_A 7 \
40 dBm "'v-.,m - et ot T
b ""I!N"'"". . ’r..,..\ ey
o — - f o
TGRS R——— -
763.0 MHz. - 7007 pts 3 MHz/ 805.0 MHz || | 763.0 MHz 7007 pts. .3 MHz/ 806.0 MHz
2 Result Ssummar 2 Result Summa
763.000 MHz 775.000 MHz 6.250 kHz 774.97003 MHz -62.44 dBm -27.44 dB 763.000 MHz 775.000 MHz 6.250 kHz 765.17582 MHz -65.19 dBm -30.19.dB
775,000 MHz 775.900 MHz 100,000 ke 8995 -40.20 dBm -21.20 dB 775,000 MHz 775,900 MHz 100.000 kHz 775.88247 MHz -46.11 dBm -33.11d8
775.900 MHz 776,000 MHz 30000 kHz 775.591 56 MHz -45.37 dBm -32.37 B 775.900 MHz 776.000 MHz 30.000 kHz 77594990 MHz -50.17 dBm 371748
776,000 MHz 788,000 MHz 700,000 kiz 77942258 MHz 63 dBm s 776,000 Mz 788,000 Miiz 100,000 itz 784.34555 MHz 6.85 dBm -2315d8
788.000 MHz 788,100 MHz 30,000 kHz 788.068 28 MHz -49.70 dBm -36.70 dB 788,000 MHz 788.100 MHz 30.000 kHz 782,000 76 MHz -43.30 dBm -30.30
788.100 Mtz 793,000 MHz 100,000 ke 788.68497 MHz -42.89 dBm -29.89 dB 788100 MHz. 793,000 MHz 100.000 kfz 788.19545 MHz -38.97 dBm -25.97 dB
791,000 MHz 806,000 MHz 6.250 kliz 7TLVIE IV RHE R S AL ) 793,000 Mz 806,000 Mtz 6.250 kiz 805.006 49 MHz -64.90 dBm -29.90 B
I o ]
09:29:00 AM 11/08/2024 09:38:12 AM  11/08/2024

TEL:
FAX:

886-3-327-0868
886-3-327-0855

Page Number 1 An13-11 of 19




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG401530C

FR1 n13 / 5MHz / DFT-S OFDM / 64QAM

Lowest Band Edge / 1RB0

Highest Band Edge / 1RBmax

Ref Level 3000 dBm  Offset 7,00 d8

Mode Sweep

SGL
Count 100/100

RefLevel 30.00dBm  Offset 7,00 4B

Mode Sweep

6L

Count 100/100

50 UNE S 007 | T

20 dBor

SPURIGUS_UNE_ AB:

1 Spurious Emissions

40 dBrm J *\
/ i\ B
RS PRRPREUSSEIL SIS A P——— e L =
s 11 M ]
60 dB ‘ Br ‘
763.0 MHz 7007 pts: 3 MHz/ 806.0 MHz | | | 763.0 MHz 7007 pts. .3 MHz/ 806.0 MH2
2 Result Ssummar 2 Result Summa
763.000 MHz 775.000 MHz 6.250 kHz 770.97802 MHz -65.23 dBm 23 di 763.000 MHz 775,000 MHz £.250 kHz 767.12987 MHz
775,000 Mz 775.900 MHz 100,000 kiiz 775.89056 MHz -50.82 dBm 37.82 dB 775000 MHz 775900 MHz 100,000 kiz 77518297 MHz
775.900 MHz 776.000 MHz 30,000 kHz 77592832 MHz -54.96 dBm -41.56 dB 775.900 MHz 776000 MHz 30,000 kHe 77592233 MHz
776,000 MHz 788.000 MHz 100.000 kHz A z 19.03 dBm -10.97 776.000 MHz 788.000 MHz 100.000 kHz 786.62737 MHz
788,000 MHz 788.100 MHz 30.000 kHz 788.01833 MHz -58.22 dBm -45.22 dB 788 000 MHz 788.100 MHz 30,000 kHz 788.091 96 MHz
788.100 MHz 793,000 MHz 100000 kHz 788.17058 MHz -52.92 dBm -39.92 db 788100 MHz 793,000 MHz 100.000 ke 788.29336 MHz
793,000 MHz 80 000 MHz 6.250 khz 79756883 MHz .29 d -3029 dB 793,000 Mits 806,000 Mt 6.250 kit 803.87662 MHz
09:30:37 AM  11/08/2024 09:40:50 AM  11/08/2024
e - 1B Lot ]l
ot Lot o 0 i et o Mode Sweep saL RefLevel 30.00dBm  Offset 70048 Mode Sweep seL
Count 100/100 Count 100/100

1 AvgPurr

i Chec
Line _SPURJOUS_LINE_ABS_0g2 PSS
20
10 10
p Ay ety
0 t T
\ \ | |
10 dBr ‘ i 10 dir ‘
-30 ! -20 dBrr t
/ ‘l‘- 0 n ! !
Py \\ SPURIGUS_LINE_ A 7 ’;,\1
40dBm A e v e
vy N I -
/ N o T
i L2 R . 4 N
60 dBr Br J
763.0MH: - 7007 pts. 3 MHz/ 806.0 MHz | | [ 763.0 Mz 7007 pis 3 MHz/ 806.0 MHz
2 Result Ssummar 2 Result Summa
763.000 MHz 775.000 MHz 6.250 kHz 774.99401 MHz -63.69 dBm 28,69 dB 763.000 MHz 775.000 MHz 6.250 kHz 771.697 30 MHz -65.03 dBm -30.03 dB
775,000 MHz 775.900 MHz 100,000 ke 775.87348 MHz -39.89 dBm 6.89 d 775,000 MHz 775,900 MHz 100.000 kHz 77583571 MHz -47.43 dBm -34.43 dB
775.900 MHz 776,000 MHz 30000 kHz 775.97048 MHz -44.77 dBm -31.77 dB 775.900 MHz 776.000 MHz 30.000 kHz 77597827 MHz -51.82 dBm -38.82dB
776,000 MHz 788,000 MHz 700,000 kiz 774 MHz 602 dBm 235 776,000 Mz 788,000 Miiz 100,000 itz 5534 MHz 6.41 dBm -2350d8
788,000 MHz 788.100 MHz 30.000 kHz 783.09965 MHz -49.97 dBm 36.97 dB 788.000 MHz 788.100 MHz 30.000 kHz 78803681 MHz -43.72 dBm -30.72dB
788.100 Mtz 793,000 MHz 100,000 ke 788.69965 MHz -43.70 dBm -30.70 dB 788100 MHz. 793,000 MHz 100.000 kHz 788.46958 MHz -39.39 dBm -26.39 dB
791,000 MHz 806,000 MHz 6250 kHz 722 IV WHE ST IBH AT 793,000 Mz 806,000 Mtz 6.250 kiz 796.50000 MHz -65.09 dBm -30.00d8
I o ]
09:31:26 AM 11/08/2024 09:41:38 AN 11/08/2024

TEL:
FAX:

886-3-327-0868
886-3-327-0855

Page Number 1 An13-12 of 19




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG401530C

FR1 n13 / 5MHz / DFT-S OFDM / 256QAM

Lowest Band Edge / 1RB0

Highest Band Edge / 1RBmax

Ref Level 3000 dBm  Offset 7,00 d8

Mode Sweep RefLevel 30,00 dBm  Offset 70048

SGL
Count 100/100

Mode Sweep

6L

Count 100/100

10 0

1

10 dBm 10 dB
20 20 dBor

SPUKIGUS_UNE

BUS_UINE_ABS 002 [ AB
40 dBm —
fov ] I
; |
i’ L P UIO PSP FA——— . ettt R ftogit] Vit -
60 dB ‘ r Br r —‘-{
763.0 MHz 7007 pts: 3 MHz/ 806.0 MHz | | | 763.0 MHz 7007 pts. .3 MHz/ 806.0 MH2
2 Result Ssummar 2 Result Summa
763.000 MHz 775.000 MHz 6.250 kHz '2.00899 MHz -65.13 dBm 3013 dB 763.000 MHz 775.000 MHz 6.250 kHz 77445455 MHz -65.16 dBm -30.16 dB
775,000 MHz 775,900 MHz 100000 ki 775.78447 MHz -49.95 dBm 36.95 dB 775,000 MHz 775,900 MHz 100.000 kHz 77573501 MHz -53.26 dBm -40.26 dB
775.900 MHz 776000 MHz 30000 kitz 775.93102 MHz -56.60 dBm -43.60 dB 775.900 MHz 776000 MHz 30,000 kHe 77599505 MHz -58.27 dBm -45.27 dB
776,000 MHz 788.000 MHz 100.000 kHz A z 16.06 dBm -13.94 776.000 MHz 788.000 MHz 100.000 kHz 786.663 34 MHz 16.41 dBm -13.55d8
788,000 MHz 768100 MHz 30,000 ki 788.09476 MHz -58.31 dBm -45.31 dB 788.000 MHz 788.100 MHz 30,000 kHz 788.01573 MHz -55.07 dBm -42.07 dB
788,100 MHz 793,000 MHz 100,000 kHz 789.05659 MHz -52.99 dBm 39.99 dB 788.100 MHz 793.000 MHz 100.000 kHz 788.998 25 MHz -50.85 dBm -37.85dB
793,000 MHz 80 000 MHz 6.250 khz 795.14935 MHz -65.27 dBm -3027 dB 293000 M 806,000 Mt 6.250 kit 80129221 MHz 6515 dBm 30,1548
05:33:04 AN 11/08/2024 09:43:17 AN 11/08/2024

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

tiv
Ref Level 3000 dBm  Offset 7.00 48

NE_ABS o2

Mode Sweep Ref Level 30.00dBm  Offset 7,00 dB

saL
Count 100/100
1 Spurious Emissions

Made Sweep

s6L

Count 100/100

1 AvgPurr

20
10 0
) PO P i
' |
10 ‘ 10 dir ’
- |
| | \
20 | - 20 dBir i

SPURIGUS_LINE A

| \
e
-, 7
P e o o [Mtva
4 LI —wn ’ 7l e
60 dBm 7 B ‘
763.0 MHz. 7007 pts 3 MHz/ 806.0 MHz 763.0 MHz 7007 pts. .3 MHz/ 806.0 MHz
2 Result Summa 2 Result Summa
763.000 MHz 775.000 MHz 6.250 kHz 774.64635 MHz -65.10 dBm 763.000 MHz 775,000 MHz 6250 kHz 772.08092 MHz
775,000 MHz 775,900 MHz 100,000 ke 5.8069 -45.39 dBm 775,000 MHz 775,900 MHz 100.000 kHz 775.86449 MHz
775.900 MHz 776.000 MHz 30,000 kHz 775.95340 MHz -49.43 dBm 775.900 MHz 776.000 MHz 30.000 kHz 775.970 28 MHz
776.000 MHz 788.000 MHz 100.000 kHz 1.196 80 MHz 378dBm 776,000 MHz 788,000 MHz 100:000 kHz 195 MHz
788.000 MHz 788,100 MHz 30,000 kHz 788.005 14 MHz -51.06 dBm 788,000 MHz 788.100 MHz 30.000 kHz 782.02692 MHz
788,100 Mz 793,000 Milz 100,000 kHz 788.79755 MHz -36.05 dBm 788100 MHz 793,000 MHz 100.000 kHz 78817098 MHz
791,000 MHz 806,000 MHz 6250 kHz 795753 15 WHE S5 X 4B 793,000 Mz 806,000 Mtz 6.250 ki 805.29221 MHz
7
09:32:16 AN 11/08/2024 09:42:28 AM  11/08/2024

TEL:
FAX:

886-3-327-0868
886-3-327-0855

Page Number : An13-13 of 19




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG401530C

FR1 n13 / 5MHz / CP OFDM / QPSK / Full RB

= B
Ref Level 3000 dBm  Offset 7.00 48 Mode Sweep saL RefLevel 30,00 dim  Offset 70048 Mode Sweep saL
Count 100/100 Count 100/100
1 Spurious Emissions 1 AugPw 1 AvgPuir
Limit Chee¥ 2
Line _SPURJOUS LN P
0
10 0
PRTN P
. ]
! |
10 10 dBy ‘ T
n 20 e J \
/ an / N
5 UNE ABS 002 5 SPUIGUS TNE | A 1)
T / N I \,
40 dBm ot — el
e I VT
i =W . o ",
r i rfl ""*».,.1
60 dbim . ]
763.0 MHz . 7007 pts. 3 MHz/ 8D6.0 MHz | | | 763.0 MHz 7007 pts 3 MHz/ B06.0 MHz
2 Result Summa 2 Result Summa
763.000 MHz 775.000 MHz 6250 kHz 774.99401 MHz 763,000 MHz 775,000 MHz 6.250 kHz 760.09590 MHz -65.20 dBm -30.20 dB
775,000 MHz 775.900 MHz 100,000 kiz 77587348 MHz 775.000 MHz 775.900 MHz 100.000 kHz 775.89146 MHz -46.74 dBm -33.74.dB
775,900 MHz 776,000 MHz 30,000 kHz 775.82203 MHz 775.900 Mz 776,000 MHz 30.000 kHz 77598097 MHz 51.41 dBm -38.41 dB
776,000 MHz 788.000 MHz 100.000 kHz 781.26873 MHz 776.000 MHz 788.000 MHz 100.000 kHz 786.399 60 MHz 5.45 dBm -24.55dB
788000 MHz 768100 MHz 30000 kHz 788.03900 MHz 788.000 MHz 788.100 MHz 30,000 kHz 788.01064 MHz -43.40 dBm -30.40 dB
788,100 MHz 793,000 MHz 100,000 ktz 788.11224 MHz 788100 MHz 793,000 MHz 100.000 kHz 78815629 MHz -38.19 dBm -25.19.d8
793,000 MHz B0B.000 MHz 5.250 kHz 793.75974 MHz 793,000 MHz 806,000 MHz 6.250 kHz 79329221 MHz 65.11 dBm 3011 dB
e [iiiinnsiil %
09:33:56 AN 11/08/2024 09:35:07 AN 11/08/2024

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG401530C

FR1 n13 / 10MHz / DFT-s-OFDM / Pl/2 BPSK

Middle Band Edge / Full RB

Ref Level 3000 dBm  Offset 7.00 4B

Mode Sweep

6L

Count 100100
Limit Ches¥ Py
Line _SPURJOUS_UINE_ABS_0d2
10
JNEPN Y PRSIV
o f t
10 4B T
20
Wi
4550 SN
,
AN
50 dBm- S
60 dBrm - T
R e el
763.0 MHz - 7007 prs. 3 MHz/ 806.0 Mz
2 Result Summa
763.000 MHz 775.000 MHz 6.250 kHz 774.98202 MHz -63.15 dBm -28.15 dB
775.000 MHz 775.900 MHz 100,000 kHz 775.87527 MHz -28.51 dBm 15.51 dB
775.900 MHz 776,000 MHz 30000 kitz 77595553 MHz -33.08 dBm -20.08 dB
776.000 MHz 788.000 MHz 100.000 kHz 782.19181 MHz 5.53 dBm -24.47dB
788.000 MHz 788,100 MHz 30,000 kHz 788.001 95 MHz -32.24 dBm -19.24 dB
788.100 MHz 793.000 MHz 100,000 kHz 788.38147 MHz -28.33 dBm -15.33 dB
793.000 MHz 506,000 MHz 6.250 kifz 793.00643 MHz 6352 dBm 2852 dB

05:45:18 AM  11/08/2024

FR1 n13 /10MHz / DFT-s-OFDM / QPSK

Middle Band Edge / Full RB

Ref Level 3000 dBm  Offset 7.00 B Mode Sweep sat
Count 100/100
Limit Chee¥ P
Line _SPURJOUS_LUINE_ABS_od2
0
10
. RPN i
i t
10 dBm i
-20
i b
UNE_ABS T T
Al
4 q
0 dBm r ) ey
50 dBm- F\M“_h
60 dBrm - -
T P
763.0 MHz - 7007 prs. 3 MHz/ 806.0 Mz
2 Result Summal
763,000 MHz 775,000 MHz 6,250 kfz 774.38202 MHz -63.20 dBm -28.20 dB
775,000 Mz 775.900 MHz 100,000 kiiz 775.86538 MHz -39.31 dBm -2631 dB
775.900 MHz 776,000 MHz 30000 iz 77597997 MHz -44.76 dBm -31.76 dB
776,000 MHz 788.000 MHz 100,000 kHz 779.17083 MHz .74 dBm 2526dB
768,000 MHz 768100 MHz 30,000 ki 788.01448 MHz -41.26 dBm -28.26 dB
758,100 MHz 793,000 Mtz 100,000 kfiz 788.51853 MHz -36.57 dBm -2357 dB
793,000 MHz 80 000 MHz 6.250 khz 793.03247 MHz -63.70 dBm

05:46:07 AM  11/08/2024

-28.70 dB

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: An13-15 of 19




seanron cas. FCC RADIO TEST REPORT

FR1 n13 / 10MHz / DFT-s-OFDM / 16QAM

Middle Band Edge / Full RB

Ref Level 3000 dBm  Offset 7.00 4B

Mode Sweep

6L

Count 100100
Limit ChecY Py
Line _SPUROUS_LINE_ABS_0q2
i0
0
10 dBm T
20 -
i i
B5 00 I
|~ ““T‘,
*‘g\\,
50 dBm- P
60 B
T
763.0 MHz - 7007 prs. 3 MHz/ 806.0 Mz
2 Result Summar
763.000 MHz 775.000 MHz 6.250 kHz 774.99401 MHz -64.73 dBm -29.73 dB
775,000 MHz 775,900 MHz 100,000 kHz 775.89416 MHz -39.82 dBm 26.82 dB
775,300 MHz 776,000 MHz 30000 kitz 77595020 MHz -43.92 dBm 152 dB
776.000 MHz 788.000 MHz 100.000 kHz 778.13986 MHz 3.58 dBm 26.42 dB
788.000 MHz 788,100 MHz 30,000 kHz 788.02213 MHz -41.34 dBm 28.34dB
788,100 MHz 793.000 MHz. 100,000 kHz 788.92483 MHz -36.12 dBm 23.12 dB
793,000 MHz 506,000 MHz 6.250 kifz 793.25325 MHz 64.14 dBm

05:46:55 AM  11/08/2024

FR1 n13 / 10MHz / DFT-s-OFDM / 64QAM

Middle Band Edge / Full RB

Ref Level 3000 dBm  Offset 7.00 4B

Mode Sweep

6L

Count 100/100

1 Spurious Emissians 1 AvgPwr

Limit Chesk

Line _SPUR|OUS_UINE_48S_0d2

PPN T L

\
Y

40 dom =
s
50 dBm: '\-..,m
60 B -
ROV SRR
763.0MH: 7007 prs. 3 MHz/ 806.0 Mz
2 Result Summar
763.000 MHz 775.000 MHz 6.250 kHz 774.98202 MHz -64.13 dBm -29.13 dB
775,000 MHz 775,900 MHz 100,000 kHz 775.83931 MHz -39.81 dBm -26.81 dB
775.900 MHz 776.000 MHz 30,000 kHz 775.93452 MHz -44.22 dBm -31.22 dB
776.000 MHz 788000 MHz 100.000 kHz 783.25874 MHz 3.56 dBm -26.44 dB
T88.000 MHz 788.100 MHz 30,000 kHz 788.07218 MHz -42.81 dBm -29.81 dB
788,100 MHz 793.000 MHz. 100,000 kHz 788.62622 MHz 37.71 dBm 24.71 dB
753.000 MHz B06.000 MHz 6.250 kHz 793.097 40 MHz -64.04 dBm

05:47:44 AM 11/08/2024

-29.04 dB

Report No. : FG401530C

TEL: 886-3-327-0868 : An13-16 of 19

FAX: 886-3-327-0855

Page Number



seanron cas. FCC RADIO TEST REPORT

Report No. : FG401530C

FR1 n13 / 10MHz / DFT-s-OFDM / 256QAM

Middle Band Edge / Full RB

Limit Chesk
Line _SPUR|OUS_UINE_A!

Ref Level 30,00 dBm  Offset 7.00 4B Mode Sweep

1 Spurious Emissians 1 AvgPwr
@

6L

Count 100/100

L r"\.,

e

50 dBm ’f
60 B .
763.0 MHz 7007 pts 3 Mkz/ £06.0 MiHz
2 Result Summar
763.000 MHz 775.000 MHz 6.250 kHz 77423876 MHz -65.21 dBm -30.21 dB
775,000 MHz 775.900 Mz 100,000 kiiz 775.89416 MHz -43.42 dBm -31.42 dB
775,300 MHz 776,000 MHz 30000 kitz 775.91783 MHz -48.87 dBm -
776.000 MHz 788.000 MHz 100.000 kHz 781.41259 MHz 1.34 dBm
788,000 MHz 788.100 MHz 30,000 kHz 788.09615 MHz -45.89 dBm
788,100 MHz 793,000 Milz 100,000 kfiz 788.23462 MHz -39.80 dBm
793,000 MHz 506,000 MHz 6.250 kifz 793.27922 MHz -64.98 dBm

05:48:34 AN 11/08/2024

FR1 n13/10MHz / CP OFDM / QPSK / Full RB

Middle Band Edge / Full RB

Limit Chezd
Line _SPUR|OUS_LINE

Ref Level 30.00 dBm Offset 7.00 d8 Mode Sweep

1 Spurious Emissions 1 AvgPwr
G2

SGL

Count 100/100

40 dBm

50 dBm \\\wﬁh

60 dBrrr

763.0 MHz 007 pix (LT $06.0 iz

2 Resuls Summa;
763,000 Mtz 775.000 Mz 6.250 ktz 774.98202 MHz ~64.24 dBm 244
775,000 Mz 775,900 MHz 100000 kHz 775.88516 MHz -38.92 dBm 2552 dB
775,900 MHz 776000 Mhz 30,000 kHz 77597008 MHz -42.49 dBm .43 d
776.000 MH: 788,000 Mz 100,000 k#z 78113686 MHz 267 dBm 27.33dB
788,000 Mtz 788.100 Mz 30,000 Kt 78806618 MHz 41.12 dBm 2812 B
788,100 MHz 793000 MHz 100,000 kHz 788.19056 MHz -35.48 dBm 2248 dB
753,000 MHz 806,000 Mz 6250 kiz 793.085 45 MHz -64.24 dBm 29.24 dB

05:49:26 AM  11/08/2024

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 An13-17 of 19




e%FCC RADIO TEST REPORT Report No. : FG401530C

SPORTON LAB.

Conducted Spurious Emission

FR1 n13/5MHz / DFT-S OFDM / QPSK / 1RB1
Lowest Channel Middle Channel

Ref Level 30.00dBm  Offset 7.00 B Mode Auio Sweep s6L RefLevel 30.00 dBm  Offsct 7.00 B Mode Auio Sweep s6L
Count 100/100 Count 100/100
10
0 [
10 dBm 10 dBm
SPURIOUS_UINE |ABS 002 SPURIOUS_UNE | ABS 002
20 20
-30dBm -30 dimr
40 4l | 404
50 ‘{ 1 50 ‘
L — R U —r e I I
60 dBa T T 60 dBew T
30.0 MHz 33004 pts 797.0 MHa/ 8.0GHz || [30.0 MHz 33004 pts 797.0 Miz/ £.0GHz
2 Result Summar
30000 MHz 763.000 MHz 100.000 ks 750.222 22 MHz -53.25 dBm -40.25 dB 30.000 Miz 763.000 Mz 100.000 kHz 749,293 81 MHz -53.33 dBm 3033 dB
B06.000 MHz 1.000 GHz 100.000 kHz 935.05049 MHz -65.79 dBm -52.79 dB B0B.000 Mtz 1.000 GHz 100.000 kiz 833.613 85 MHz 66.06 dBm -53.06 dB
1.000 GHz 3,000 GHz 1.000 MHz 1.55511 GHz -38.27 dBm -25.27 dB 1,000 GHz 3.000 GHz 1.000 MHz 2.33992 GHz -38.02 dBm -25.02 dB
3.000 GHz 8.000 GHe 1.000 Mz 6.49390 GHz -52.07 dBm -39.07 dB 3.000 GHz 8.000 GHz 1.000 Mtz 6.50490 GHz -52.03 dBm -39.03 dB

11:53:3% M 11/06/2024 12:10:16 A 11/07/2024

Highest Channel

Ref Level 30.00dBm  Offset 7.00 B Mode Auto Sweep

10 dbm

SPURIOUS_LINE |ABS_002

50
| ] L NI s B S

30.0 MHz 33004 pts 797.0 MHa/ 8.0GHz
30000 MHz 763.000 MHz 100.000 ks 754.71765 MHz -52.88 dBm -39.88 dB
506,000 MHz 1.000 GHz 100,000 kHz 965.791 80 MHz 65.98 dBm 52.98 dB
1.000 GHz 3,000 GHz 1.000 MHz 2.34741 GHz -38.91 dBm -25.91d8
3.000 GHz 8.000 GHe 1.000 Mz 6.50490 GHz -52.34 dBm -39.34 dB

11:52:37 P4 11/06/2024

TEL: 886-3-327-0868 Page Number : An13-18 of 19
FAX: 886-3-327-0855



seanron 05 FCC RADIO TEST REPORT Report No. : FG401530C
Frequency Stability
Test Conditions FR1 n13 (PI/2 BPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0004
40 Normal Voltage 0.0006
30 Normal Voltage 0.0025
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0017
0 Normal Voltage 0.0019
PASS
-10 Normal Voltage 0.0005
-20 Normal Voltage 0.0020
-30 Normal Voltage 0.0002
20 Maximum Voltage 0.0018
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0006
Note:

1. Normal Voltage = 3.3 V. ; Minimum Voltage = 3.135 V. ; Maximum Voltage = 4.4 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL: 886-3-327-0868 Page Number 1 An13-19 of 19
FAX: 886-3-327-0855



saaFCC RADIO TEST REPORT

Report No. : FG401530C

FR1 n14
<SISO Mode>
Peak-to-Average Ratio
Mode FR1 n14 / 10MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 3.92 4.60 5.50 5.92 PASS
Mode FR1 n14 / 20MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.60 PASS
Page Number : An14-1 of 9

TEL: 886-3-327-0868
FAX: 886-3-327-0855




SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG401530C

FR1 n14 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

Ref Level 30,00 dBm  Offset 6.B0dE ® AnBW 10 MHz Ref Level 3000 aBm  Offset 680 A6 = AnBW 10 MHz
- A 000 MessTime 13 ms s 3068 Mess Time 13ms
1 CCDF CDF
— o
—~ 1E
® .
y
i
\ 1E :
{
1 |
1E04- T 1E04- L
| |
i 1
[CREELT Bhean Pur + 20,00 d || (GF T30 MFz Miean Pwr 30,0008
2 Result Summ Samples: 130000 2 Result Surnm Samples: 130000
- 2338 dBm 27.53 dBm 4.15 dB 2.06 4B 33848 3.92 B 41648 = 22.81 dBm 27.53 dBm 4.73 dB 248 dB. 4.18 4B 460 dB 4.76 dB.
M i i Mo L o
03:02:0L AM 11/07/2024 03:02:22 MM 11/07/2024
Ref Level 30,00 dBm  Offset 6.B0dE ® AnBW 10 MHz Ref Level 3000 aBm  Offset 680 A6 = AnBW 10 MHz
- A 3008 Meas Time 13 ms. - Att 30 a8 Meas Time 13 ms.
1 CCDF 15a View 1 CCDF 15a View
1E- =
®
.\ 1E
i I
| |
1E04- T TE04: T
|
' |
| |
i .
: ;
[CREELT Bhean Pur + 20,00 d || (GF T30 MFz Miean Pwr 30,0008
2 Result Summ Samples: 130000 2 Result Surnm Samples: 130000
- 21.67 dBm. 27.36 dBm 5.69 dB 2.84 dB 496 4B 550 4B 564 4B = 2130 dBm 27.42 dBm 6.12 dB 256 dB. 510 B 592 dB 516 dB
03:02:42 AM 11/07/2024 03:03:02 AM 11/07/2024

Ref Level 30,00 dBn ffset

SE0dB = AnBW 10z
e 000 MessTime 13 ms
1 CCDF 15a View
1E04-
i
i
;
|CF 793 .0 MHz Mean Pwr + 20.00 dB.
2 Result Surmmi Samples: 130000
- 1931 dBm 26.91 dBm 7.59 dB 252 dB 5.18d8 6.60 4B 73048
e w
03:03:25 AM  11/07/2024

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : An14-2 of 9



seanron cas. FCC RADIO TEST REPORT

Report No. : FG401530C

26dB Bandwidth

Mode FR1 n14 : 26dB BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz
Mod. Pl/2 BPSK Pl/2 BPSK
Middle CH 5.12 9.83
Mode FR1 n14 : 26dB BW(MHz) / CP OFDM
BW S5MHz 10MHz
Mod. QPSK 16QAM QPSK 16QAM
Middle CH 5.32 5.21 10.32 10.27
Mod. 64QAM 256QAM 64QAM 256QAM
Middle CH 5.25 5.27 10.22 10.24

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: An14-3 of 9




seanron cas. FCC RADIO TEST REPORT

Report No. : FG401530C

FR1 n14 / 5MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

Ref Level 30,00 B Offset 55008 ® REW 100 kHz
- an 3008 SWT 101 ms ® VBW 300kHz

Mode Auto Sweep

855 dbim|

0,468 00 M
20 dim ; } 023 a8
H1 18,067 o RO v $128 00 MHi

|

0

0 dt i ‘

|

H2 ; £

10 dBm L

| .
w \ ,
N “'b}‘*"u"«".- A W

w'n

i

v

LAl r}‘ W“,r W \J"

ik imtraai e

1
T

(GF783.0MHz

70001 pis G

03:01:13 MM 11/07/202%

Span 40.0 WAz
i o

FR1 n14 / 5MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

Ref Level 30,00 B Offset 55008 ® REW 100 kHz
= A 3008 SWT 101 ms = VBW 300kHz

Mods Auto Sweep

mfil
79038400 MHz

Ref Level 30,00 B Offset 55008 ® REW 100 kHz
= A 3008 SWT 101 ms = VBW 300 kHz _ Mode Auto Sweep

- gy 05728 | |20 dow
— 532000 M 114,580 dim ottty
. 3¢ it oatumiaor’, o
| | |
oo ‘ \ oo F \
J | : ‘
10 dBm- 10 dBm- +

Jikns g o

[ FEe

(CF793.0 MHz.

0001 ps 0 MHz/

03:00:43 MM 11/07/202%

iz | | [CF793.0 Mk

10001 pts

0 e/

02:59:21 MM 11/07/202%

64QAM

256QAM

Ref Level 30,00 B Offset 55008 ® REW 100 kHz
- an 3008 SWT 101 ms ® VBW 300kHz

Mode Auto Sweep

mwumw\.

Ref Level 30,00 B Offset 55008 ® REW 100 kHz
- an 3008 SWT 101 ms ® VBW 300Ktz Mode Auto Sweep

1 o 110,566 4
] ‘ [

ot / \ ot f

10 dBim- I 10 dBm-

kit aiﬂ Laplit

50 b e

(GF783.0MHz

70001 pis G

iz | | [F7a3.0 MRz

02:58:54 MM 11/07/202%

0001 pis

.0 MHz/

02:57:30 MM 11/07/202%

Span 40.0 WAz

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG401530C

FR1 n14 / 10MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK

Ref Level 30,00 B Offset 5,508 = REW 200 kHz

-an 305 SWT 101 ms @ VEW 1wz Mode Auto Sweep
e A s8000 Wz
10
|
0 dtr v
|
o 127754 dem ] i
" i
/
¥ o
o W . i 4
VLY. M gl A
A e .L,,,\
W \
Vil !
e
|CF 793.0 MHz 10001 pts 0 MHz/ pan 50.0 MHz
: m g

02:53:19 MM 11/07/202%

FR1 n14 / 10MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

Ref Level 30,00 B Offset 5,508 = REW 200 kHz
= A 3008 SWT 101 ms ® VBW 1Mtz Mode Auto Sweep

10.32000 Mz

Ref Level 30,00 B Offset 5,508 = REW 200 kHz
= A

3005 SWT 101 ms @ VBW 1wtz Mode Auto Sweep

114137 ", 1114164 A =
0 bk it 0 : t
| | | I
0 dt | 0 dt i
|

10 dBm 10 dBm

My

B ——

st

(CF793.0 MHz. 70001 pts 0 MiHz/

(CF793.0 MHz.

02:53:48 MM 11/07/202%

[— ]

10001 pts

10 M2/

Span 50.0 MHz

03:04:32 MM 11/07/202%

Span 50.0 MHz

64QAM

256QAM

Ref Level 30,00 B Offset 5,508 = REW 200 kHz
- an 3008 SWT 101 ms ® VBW 1tz Mode Auto Sweep

Ref Level 30,00 B Offset 5,508 = REW 200 kHz
3008 SWT 101 ms ® VBW 1Mz Mode Auto Sweep

- an

;‘an

Y

rolimtniny

(GF783.0MHz 70001 pis 0 Mz

(GF783.0MHz

02:55:37 MM 11/07/202%

e ENEEEER

0001 pis

.0 MHz/

Span 50.0 WAz

02:57:02 MM 11/07/202%

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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seanron cas. FCC RADIO TEST REPORT Report No. : FG401530C

Occupied Bandwidth

Mode FR1 n14 : 99%0BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz
Mod. Pl/2 BPSK Pl/2 BPSK
Middle CH 4.50 8.97
Mode FR1 n14 : 99%0BW (MHz) / CP OFDM
BW SMHz 10MHz
Mod. QPSK 16QAM QPSK 16QAM
Middle CH 4.53 4.53 9.33 9.34
Mod. 64QAM 256QAM 64QAM 256QAM
Middle CH 4.53 4.52 9.31 9.37
TEL: 886-3-327-0868 Page Number : An14-6 of 9

FAX: 886-3-327-0855



